
 

 

REMOVAL OF ENDOCRINE DISRUPTER COMPOUNDS AND TRACE 

ORGANICS IN MEMBRANE BIOREACTORS 

 

 

 

 

 

A THESIS SUBMITTED TO 

THE GRADUATE SCHOOL OF NATURAL AND APPLIED SCIENCES 

OF 

MIDDLE EAST TECHNICAL UNIVERSITY 

 

 

 

 

BY 

 

 

 

 

OKAN TARIK KOMESLİ 

 

 

 

 

 

 

IN PARTIAL FULFILLMENT OF THE REQUIREMENTS  

FOR  

THE DEGREE OF DOCTOR OF PHILOSOPHY 

IN 

ENVIRONMENTAL ENGINEERING 

 

 

 

 

 

 

 

 

 

 

 

 

 

JUNE 2012  



 

 

Approval of the thesis: 

 

REMOVAL OF ENDOCRINE DISRUPTER COMPOUNDS AND TRACE 

ORGANICS IN MEMBRANE BIOREACTORS 

 

  

  

  

submitted by OKAN TARIK KOMESLİ in partial fulfillment of the 

requirements for the degree of Doctor of Philosophy in Environmental 
[...]
A
lc

al
a´

d
e 

H
en

ar
es

, 
S

p
ai

n
 (

F
S

) 

G
al

ic
ia

, 
S

p
ai

n
 (

P
S

) 

        T
M

P
 

            F
L

X
 

      

 

  



33 

 

As seen in this table, removal of a particular compound may be different in 

different studies. These may be explained by the operating parameters of the 

particular treatment plants, such as sludge age or hydraulic residence times (Clara 

et al., 2005), and environmental conditions such as temperature and light intensity 

(Andreozzi et al., 2003) employed in a particular plant. In addition to these 

parameters, concentration of the compounds, seasonal variations are reported to 

effect the removal efficiencies (Castiglioni et al.,2006; Clara et al., 2005b; Vieno 

et al., 2007). Carballa et al., (2005) has reported that conventional activated 

sludge process was not effective in removing PPCPs. Higher temperature 

supported higher PPCPs removals, ranging from 10 to 40 % (Carballa et al., 

2005). 

 

In addition to the conventional systems, much  research have been carried 

out to improve  EDCs removal in WWTPs  by including additional units to the 

treatment trains (Batt et al., 2007; Nakada et al., 2007; Ternes et al., 2003), such 

as UV and activated carbon. Advanced treatment technologies including 

ultrafiltration and membrane bioreactors have been investigated  for the removal 

of EDCs. However, conclusive evidence does not exist to show any effects on 

EDCs removal by UV (Drewes et. al. 2002; Ternes et. al. 2002). A 90% removal 

of pharmaceuticals has been reported with a chlorine dose of 1 mg/L and 40 min 

contact time (Adams at. al.2002). However, addition of chlorine did not entirely 

remove EDCs that was present in the wastewater but converted them into 

chlorinated by-products (Moriyame et. al. 2004).  

 

Micro and Ultrafiltration, which are used to improve treatment, provide 

physical barrier capable of high EDC removals, but removals are dependent upon 

compound structures (size, polarity) and membrane properties. This type of 

filtration units can remove particles containing EDCs (Capangpangan et al. 1996); 

but micro and ultrafiltration is not effective on removal of dissolved EDCs.  

Conversely, nanofiltration is generally able to achieve a good effluent quality 

where EDC removal is achieved at a higher percentage than those obtained in 

33 

 



 34 

micro and ultra filtrations. Disadvantage of the process is the high cost of 

operation due to huge pressure drop across the membranes.  

 

Activated carbon is very effective for the removal of organic compounds, 

mainly the non polar compounds (Ying et al., 2004). It is also used to remove 

many different pesticides, pharmaceuticals, and EDCs (Sacher et al., 2000; West, 

2000).Moreover, powdered activated carbon appears to be the most effective 

adsorbent especially for those substances which are refractory organic, non-

biodegradable compounds (Schafer et al., 2003). In addition, it was proven that 

PAC was more effective for the removal of EDCs than coagulation (Bodzek and 

Dudziak, 2006). In the recent years MBR plants coupled with activated carbon 

filters were studied. The post granular activated carbon application accounted for 

further 50% reduction in EDCs (Bodzek and Dudziak, 2006).  

 

Reverse osmosis (RO) is most effective removal method for EDCs since 

cut off point is less than 0,01 nm, where even mineral ions are removed at this 

pore sizes. The removal percentage of EDCs by RO is variable between 77- 99% 

for different membranes, but it is mostly over 90% (Schafer et al. 2003).  

However, investment and maintenance costs are very high for RO treatment of 

wastewaters. 

 

The MBR is considered forefront of wastewater treatment and reuse 

technology due to its many advantages over CAS process (Spring, 2002). 

Moreover, re-use standards can be met by MBR technologies (Howell, 2004; 

Visvanatan, 2000). MBRs are mainly used to obtain high effluent quality and to 

remove suspended solids and pathogens completely from wastewaters since solid 

liquid separation is excellent in microfiltration or ultrafiltration. The main 

difference between MBR and CAS is the final separation step; where MBR uses 

microfiltration or ultrafiltration to separate solid phase from the liquid while CAS 

depends on gravity settling for phase separation. In MBR, longer SRTs and higher 

sludge concentrations may be maintained in the aeration tank as compared to the 



 35 

CAS system. Permeate leaving the MBR system is usually sterile. However, like 

the other treatment processes, MBR plants are not design to remove EDCs from 

wastewaters. Removal of EDCs by MBR systems have been thoroughly studied 

(Hai et al., 2011, Cirja et al., 2008, Weiss and Reemtsma 2008; Clara et al., 2005). 

Studies have shown that MBRs can remove some of the hormones and 

pharmaceuticals by up to 99% (Kim et al.2007). They showed that their MBR 

system could 99% remove the natural hormones including, estriol, testosterone, 

and certain pharmaceuticals e.g., acetaminophen, ibuprofen, and caffeine. 

However, erythromycin, trimethoprim, naproxen, diclofenac, and carbamazepine 

were not studied by Kim et al., 2007.  

 

In a different study, MBR was found capable of achieving greater EDCs 

removal, as compared to CAS, because of better solids removal during filtration 

and the very long SRTs employed (Wintgens et al.,2002). However, the ability to 

remove EDCs in MBRs has not been adequately quantified according to Holbrook 

et al. 2002. Kimura et al. (2005) found that MBRs exhibited much better removal 

regarding ketoprofen and naproxen compared to conventional treatment systems. 

  



 36 

CHAPTER 3 

 

 

MATERIALS AND METHODS  

 

 

3.1. Introduction 

 

In this chapter, four flat sheet membrane bioreactor (MBR) used in this 

study are described. Although all the plants are flat sheet, each has different 

configuration and treatment capacity. After description of the MBR plants, the 

sampling and conservation of the selected compounds is given.  

 

The general parameters measured in influent, sludge and effluent during 

the studies in Turkey and in Spain are explained in this chapter. These parameters 

include total suspended solid, volatile suspended solid, oxygen, pH, ammonia, 

turbidity, nitrite, nitrate and chemical oxygen demand. Standard methods were 

used during these experiments.  

 

Information of chemicals used during the studies and selected 

micropollutants is also described in this chapter. Extraction and pre-concentration 

methods for selected Endocrine Disrupter Compounds (EDCs) from wastewater to 

be employed are presented. Lastly, analytical methods used for the measurement 

of selected EDCs are described. Information of analysis in Turkey and Spain 

given separately since different methods and equipments were used during the 

study. 

 

3.2. Description of MBR Systems Studied  

 

In this study, four different MBR plants were used to see the removal 

efficiency of the selected EDCs. Two were full-scale plants and two were pilot 



 37 

scale. Reasons for using pilot MBRs in the study were several. For example 

changing operational parameters in a pilot-scale is very easy compared to a full 

scale. Moreover spiking of selected EDCs for a controlled study is only possible 

in a pilot-scale rector when these compounds are under limit of detection. Pilot 

MBR was most appropriate to study effects of activated carbon on adsorption of 

these compounds. 

 

First of the two full-scale MBR plants was a flat sheet type Vacuum 

Rotation Membrane (VRM, HUBER) plant, installed at METU with about 150 

m
3
/d capacity. The second full-scale MBR plant was located in Southern part of 

Turkey, Bodrum- Konacık, and is a flat sheet membrane bioreactor (Kubota) with 

a capacity of about 1200 m
3
/d. The first pilot-scale plant was also a flat sheet 

MBR plant (Membrane Clear Box, Huber), which could handle a flow rate of  

about 1 m
3
/d, placed near to the VRM plant and shared the same influent as with 

VRM. The last plant was a pilot-scale sequential batch reactor (SBR) coupled 

with a membrane unit, having a capacity of 0,03 m
3
/d, located in Santiago de 

Compostela, Spain. 

 

3.2.1. Full Scale VRM (Vacuum Ratation Membrane) Plant 

 

The schematic diagram of the VRM membrane bioreactor located in 

Middle East Technical University Campus is given below in Figure 3.1 (Komesli 

et al.,2007).  



 38 

 

Figure 3.1 Schematic diagram of Full scale VRM-Plant, METU, Turkey. 

  

As seen in Figure 3.1, the plant consists of two tanks and the peripheral 

equipments. A partitioning wall between the two tanks separates the two tanks. 

However, the two tanks are connected by five orifices, each controlled manually. 

The wet volume of the first tank is 85 m
3
, and is used for aeration of the biological 

sludge. The second tank is about 23 m
3
 in volume and is used to house the VRM 

unit.  

 

Wastewater coming from METU academic village and dormitories of 

ODTUKENT was used in the study. Wastewater from departments and 

laboratories was not handled. Wastewater from dormitories and academic village 

was first collected in a 10m
3
 holding tank and then pumped to the both treatment 

plants which were placed about 15 m higher and 50 m away from the storage tank. 

A 4 cm coarse screen is located at the inlet to the tank. Before entrance of 

wastewater to the treatment plants, a screw type fine screen with 3 mm openings, 

Rotomat Ro9 produced by Huber, separates small particles from the wastewater to 

protect the membranes. The greater particles can not pass through the screen and 

the screen was cleaned periodically by automation. The fine screen is the only 

equipment which was not operated by the main control panel. After passing the 

screen, wastewater enters the aeration tank to contact with the activated sludge. 



 39 

The aeration tank was aerated by Magnum type 26 tubular membrane diffusers. 

The tubular diffusers are connected to Rietschle SAH 275/ 5,5 kW blower. 

 

A submerged pump pumps out excess sludge from the aeration tank. The 

Sludge Retention Time (SRT) of the plant is adjusted by this way. The capacity of 

the pump is 13 L/sec and the amount of sludge disposed is set by a timer. 

Temperature and dissolved oxygen concentration were being measured in this 

tank by using a Jumo dTrans O2-01 type of oxygen-meter.  

 

Following the aeration tank wastewater passes through the submerged 

orifices into the VRM chamber and filtered through the flat sheet submerged 

membranes rotating on a cylindrical membrane holder. On the VRM module 720 

membrane sheets exist, which are consist of a trapezoidal polypropylene (PP) base 

plate with welded on Polyether sulfones (PES) membranes. The total membrane 

area is 540 m
3
. The ultrafiltration membranes have nominal pore sizes of 0.038 

μm. Figure 3.2. shows the VRM unit. 

 

 

Figure 3.2 Vacuum Rotation Membrane Unit (Komesli et al., 2007) 

 



 40 

Naming of the VRM (Vacuum Rotation Membrane) module is after 

rotational movement employed during its operation. The reason for rotation is to 

reduce the amount of course aeration needed for cross flow over the membrane 

surfaces. The rotation speed was 2.5 rpm. A Rietschle SAH 275/ 5,5 kW blower is 

connected to the bottom of this unit to give coarse  aeration through diffusers for 

creating cross-flow and cleaning of plate surfaces. A recirculation pump, identical 

to the sludge wastage pump, exists at the bottom of the filter chamber to balance 

sludge concentration between membrane and aeration tanks. The complete plant is 

controlled via a control panel located in the control room. Picture of the VRM 

plant is shown in Figure 3.3. 

 

 

Figure 3.3 The Full-Scale MBR Unit at METU Campus, Turkey. 

 

The VRM module operates batch wise in 5 min cycles. The permeate 

pump operates for 4 mins. and is off for one minute, at every cycle. Liquid levels 

of both tans are controlled with level sensors, Vegawell 72. The level sensors are 

connected to the control panel. The level sensor in the aeration tank is connected 

to a submerged pump inside the initial storage tank. When the level of liquid 

drops below a set point in the aeration tank wastewater storage pump operates and 



 41 

raw wastewater is pumped to the plant. Conversely when the level goes beyond 

the upper set point pump is deactivated. The second level sensor placed in the 

VRM chamber sends information to the permeate pump. When the level in the 

VRM tank is lower than the set point, suction by the permeate pump stops to 

protect the membrane plates from exposure to air. 

 

Information regarding METU-VRM plant is given in Table 3.1.  

 

Table 3.1 Properties of the METU-VRM Plant 

________________________________________________________ 

Aeration tank volume 85 m
3
 

Membrane Unit Volume 23 m
3
 

Membrane Type plate and frame   

Total Membrane Area 540 m
2
 

Membrane Material polyethersulfones (PES)    

Nominal Pore Size 0.038 μm 

Hydraulic Retention Time (HRT)  15-24 h 

Sludge Retention Time (SRT) 10 days 

Flux 8.3-13 L/h-m
2
 

Recirculation Ratio 3.0 

_______________________________________________________ 

 

As can be seen in Table 3.1, HRT and flux settings were changed 

deliberately to observe effects of these parameters onto the removal of selected 

EDCs.  

 

3.2.2. Pilot Scale Flat Type Membrane Bioreactor: Clear Box Plant 

 

A pilot-scale, plate-type biomembrane unit, so called Clear Box, MCB, is 

the second plant located close to the VRM plant. This plant was also used was 

used to follow EDCs removal. The plant flow-diagram is given in Figure 3.4.  



 42 

 

 

Figure 3.4 Flow Diagram of Clear-Box Membrane Bioreactor 

 

Clear-Box MBR plant is composed of three parts, as seen in Figure 3.4. 

The first part is the storage tank of the incoming wastewater. Filtered wastewater 

through the tubular screen is shared between the two plants. After screening of 

wastewater through Rotomat Ro9, wastewater is channeled to the Clear-Box 

storage tank. This tank, shown in Figure 3.5, was produced from steel and had 

about 350 L capacity. 

 



 43 

 

Figure 3.5 Storage tank for wastewater 

 

As clearly seen from Figure 3.5, wastewater was transferred from the 

storage tank to the MBR tank by means of a submerged pump. In order to prevent 

overflowing of wastewater over the storage and aeration tanks, two level sensors 

were immersed in these tanks and were connected in parallel to the delivery 

pump. A level sensor coupled to the pump was used to protect the pump against 

dry running.  

 

The second part of the pilot plant is the MBR aeration tank. The volume of 

this tank was about 750 L and the membrane module was directly submerged in 

this tank. Identical membranes in quality, as with the full scale VRM unit, were 

used on this plant with the exception that membranes were on a solid pedestal and 

were not rotating. The pore size of this membrane was again 0.038µm and 

membrane material was PES. The total membrane area was 3 m
2
 and daily flow 

handled by the unit was between 600 and 1600 L (Figure 3.6).  

 



 44 

 

Figure 3.6 Membrane Clear Box (MCB) System 

 

As it is seen in the Figure 3.6, permeate was sucked from the middle of the 

module by a vacuum pump. Membrane plates were being held inside a steel box 

to protect them. In addition, a cross flow was maintained by employed course 

aeration from the bottom of the module to create turbulence. The aeration tank 

was equipped with a membrane-type diffuser, as seen in Figure 3.6. The aeration 

tank of the MBR plant is shown in Figure 3.7. 

 

 

Figure 3.7  Clear-Box MBR Plant 



 45 

As seen in Figure 3.7, another level sensor is employed in this tank to 